
67

73

50

68

69

70

76

54

62

75

55

1

71

74
72

59

66

57
40

36 30

29
43

33

25 26
27

24
32 23

22

21

20
19

18
17

16

15

14

13

3
5

4

3
2

1

12

8

9

6

11

* PARTS ARE NOT SHOWN IN FIG.

56

65

8
8

81

10

77

78

79

80

50

72

85

49

45

55

8263

74

PART No.: REV. No.:

D2191419

8689
59 7

34

34

34 43

51

34

43

37
38

39

58

Sr. No. Part Name Part No. Qty.

1 SH Screw M10x20_DIN 912 181724 3

2 Small flange  φ45 191504 1

3 Press plate  φ90 191505 2

4 Combi Head Screw M5x25 191507 4

5 Wheel Guard 199928 1

6 Hexagonal screw with step M6x10 191509 1

7 Cross head screws with step M6x10 191510 1

8 Anti-Vibration Pillar 191511 3

9 Movable Guard protector pillar 191512 1

10 Movable Guard 191513 1

11 Paper insert ID 8 191514 2

12 Hexagonal Nylon Nut M6 191515 2

13 Spindle 191516 1

14 woodruff key 4X13 191517 1

15 Ball Bearing 6203 2 RS 190903 1

16 Gear Case Cover 191519 1

17 O ring  φ52.8X1.2 191520 1

18 Spindle Gear 191521 1

19 External Circlip A 16 191522 2

20 Ball Bearing 6000 2 RS 420901 1

21 Gear Box 191524 1

22 Rectangle ring  ID 35x4x1.5 191525 1

23 Ball Bearing 6202 DU bearing 191526 1

24 Anti-dust washer 191527 1

25 Spring 191528 1

26 Brake lever positioning sleeve 191529 1

27 Brake lever 191530 1

28 Armature SA 191531 1

29 Creepage ring 191532 1

30 Ball Bearing 629DW bearing 191533 1

31 Bearing sleeve 191534 1

32 Air Guiding Ring 191535 1

33 PH Self Tap 4.8x80 191536 2

34 Spring washer M5 191537 12

35 Field SA 191538 1

36 Motor Housing 191539 1

37 Brush holder 191540 2

38 Carbon Brush 191541 2

39 Brush Holder cover 191542 2

40 Combi Head Screw M5X55 191543 4

41 Back Cover 191544 1

42 PH Self Tap 4.2x14 191545 2

43 Plain Washer M5 101732100 12

44 SH Grub Screw M5x8 191546 2

45 Pivot Shaft 190231 1

46 MAIN Switch 191304 1

47 Cable Clamp 191550 1

48 Supressor 0.22 µF 191551 1

49 GC Lock Bush 190230 1

50 Plain Washer M8 101731100 7

51 PH self Tap 4.8 x 25 191595 2

52 Cable protector 191555 1

53 Cable_2 Corex1.5 Sq. mm x 2.15 Mtr.  VDE * 191556 1

54 Plain washer 10 191559 2

55 Lock pin Knob 190410 1

56 torsional spring 191564 1

57 SH Screw M10x50 FT_DIN 912 191728 1

58 Hexagonal Nut M10 291714 1

59 SH Screw M6X10 191727 2

60 Lock Pin 191568 1

61 O ring 5X1.5 191569 1

62 Ext. circlip C 6 181733 1

63 Allen key holder 190308 1

64 Allen key 8 mm * 191575 1

65 Spring washer M10 191576 2

66 Angle plate 191577 1

67 vice plate 191578 1

68 Lead Screw Lock 191579 1

69 Slotted spring pin 6 x 35 191580 1

70 SCREW LOCK BRACKET 191581 1

71 SH SCREW_DIN 912_M8x25_ 101712100 6

72 Spring Washer M8  101710100 6

73 Split Pin_DIN_94_1983_3.2x25 191584 1

74 Dowell Pin_DIN_EN_ISO_8734_ 8x20 371705 2

75 VICE PIN 191586 1

76 LEAD SCREW (Rod Assembly) 191587 1

77 BASE_PDC_MACHINING 190127 1

78 CSK Screw_DIN_7991_M5x20 291717 3

79 CHIP GUARD COVER 190233 1

80 FLANGE PLATE 190232 1

81 Soft Start Circuit 191305 1

82 RUBBER FEET 190305 3

83 D HANDLE SA 199934 1

84 Pivot Bracket 190121 1

85 FOAM TAPE 5X1 mmThk 190307 0.12

86 Spark Guard 191557 1

89 Plain washer M6 101709100 1

90 Spring Washer M6 101702100 1

91 SH SCREW M6x12 191567 1

92 STOPPER BUSH 190271 1

84

90

31

83

48

46

42 47

52

43

42

91

4441

61

92


